
[image: ]


USER’S MANUAL
Demolition and sorting grapple P(R)G4

[image: ]Rotating version with CW connection


[image: ]Rotating version with Export adapter


[image: ]Fixed version with CW connection

___________________________________________________________________                                             
	Pladdet BV
Paulinaweg 6-10
4521RE Biervliet




CONTENTS

1	CE Mark type plate	3
2	Technical specifications	4
3	EG Declaration of conformity	4
4	Product description and purpose	5
5	Safety aspects and features	6
5.1	Safety symbols used in the manual	6
5.2	General safety instructions	7
5.3	Other risks	8
5.4	Safety features on the machine	9
6	Transport	10
7	Operation	11
8	Cleaning, maintenance and repairs	13
8.1	Cleaning	13
8.1	Daily maintenance	14
8.2	Expert maintenance and repairs	17
Appendix 1: Overview drawing	18
Appendix 2: Exploded view and parts list	19
Appendix 3: Hydraulics diagram	22
Appendix 4: Upper plate Export adapter	24



 



[bookmark: _Toc387756837]CE Mark type plate


[bookmark: _Toc387756838]Pladdet BV
Paulinaweg 6–10
4521 RE Biervliet
Tel.: +31 (0)115 481351
MODEL
Sorting Grapple
TYPE
PRG4-
BUILD DATE
20..
MAX. OP. PRES.
350
BAR
WEIGHT

KG
ISO VOLUME
 
L



Diagram 1: CE type plate sorting grapple

The production year is the year in which the production process was completed and is the same as the year in which the machine was delivered. 

Missing information in diagram, indicated with dots, can be obtained from the table on the next page or read off the machine itself. The shell width and ability of the grapple to rotate or not enables you to ascertain which grapple is involved.
[image: ]   [image: ]
Diagram 2: Position CE type plate on fixed grapple       Diagram 3: Position CE type plate on rotating								grapple with CW connection
[image: ]
Diagram 4: Position CE type plate on rotating
					Grapple with Export adapter
[bookmark: _Toc387756839]Technical specifications

	Demolition and sorting grapple group 4      

	Type
	PG4
	PRG4

	Machine connection
	CW40 / Export adapter

	Machine class [t]
	21-32

	Max. Operating pressure opening/closing [bar]
	350

	Max. Oil flow opening/closing [L/min]
	160

	Max. Operating pressure rotating [bar] 
	nvt
	210

	Max. Oil flow rotating [L/min] 
	nvt
	35

	Height opened [mm]
	1250
	1500

	Spread opened [mm]
	2100

	Closing force between blades [kN]
	84

	Sound pressure level [dB(A)]
	< 70



The table above includes all standard variants that are available for this grapple. The type indication is laid out as follows: 

PRG:				4:			-700    -800    -900
Pladdet (Rotating) Grab		Product group		Volume of the grab

[bookmark: _Toc387756840]EG Declaration of conformity

Manufacturer: 	Pladdet BV
Address: 	Paulinaweg 6–10
4521 RE Biervliet
The Netherlands

declares that the product specified under 'Technical Specifications' conforms to all applicable provisions of the Machinery Directive (2006/42/EC).

The validity of this declaration is invalid if the machine is modified in any way not approved by our company.

Technical file held at: 	
Pladdet BV
Paulinaweg 6–10
4521 RE Biervliet
The Netherlands

Gerrit Cazant

Managing Director, Pladdet BV

Biervliet

[bookmark: _Toc387756841]Product description and purpose


The demolition and sorting grapple is a connectable attachment for excavators. The sorting grapple is intended for the gripping, lifting and movement of material. This grapple is produced in a rotating or fixed version, and its robust construction and reliability means that it can be used for demolition work. It can also be used in many other sectors, such as recycling, hydraulic engineering, forestry, industry, etc. 

The grapple consist of a sub-frame on which the hinged grapple boxes are hung. The sub-frame houses the drive unit of the boxes in the form of a cylinder and a connecting rod. In the fixed version, the sub-frame is connected directly to the top frame, which is fitted with the coupling plates for connection to the excavator. A universal slew bearing is fitted between these two in the rotating version. The top frame also contains rotation motors and houses an oil feed-through spindle. The oil feed-through spindle continuously transmits the oil flow to the cylinder in the infinitely rotatable sub-frame. 

The grapple may only be used on a machine with the correct weight. Refer to the technical specifications in this manual or the machine class on the type plate of the machine.
[bookmark: _Toc351730595][bookmark: _Toc387756842]Safety aspects and features

This chapter explains the safety symbols that are used in this manual. It also specifies the general safety instructions and the remaining risks that are associated with this machine. 

[bookmark: _Toc351730596][bookmark: _Toc387756843]Safety symbols used in the manual

Follow the safety guidelines in this manual. They are always stated before the relevant action, thereby providing you with a timely warning. Here are the symbols used and their explanations:

	[image: ]
	Warning!
Indicates situations that may cause (potentially fatal) hazards for peoples, damage to the machine and/or the immediate vicinity or financial loss.

	
	

	

	Attention!
Important instruction that must always be followed.

	
	

	[image: MILIEU]
	Environmental  recommendation!
Recommendation to reduce the environmental burden and/or stimulate recycling.


































[bookmark: _Toc351730597][bookmark: _Toc387756844]General safety instructions

	[image: ]
	Warning!
Read this manually carefully before using, adjusting or executing maintenance on the machine. The machine may only be used by authorised persons who are completely familiar with the operation and control of the machine and the risks that are involved. 

	[image: ]
	Warning!
Always follow the safety regulations and instructions when using the sorting grapple: 
- specified in this manual
- indicated by the manufacturer of your excavator
- applicable for the environment in which the machine is used 
- imposed by the government (statutory)



· Store this user’s manual with care in an appropriate place, and ensure that all users have access to this manual.
· The grapple may only be used on a machine with the correct weight. For this, refer to the technical specifications in this manual or the machine class on the type plate of the machine.
· If in doubt, consult a professional.
· The (safety) features and equipment of the excavator are not covered in this manual. In general, it can be said that it must be in a good state of maintenance and it must be possible to use it safely. We recommend installing filters in front of the quick-lock coupling at the end of the boom.
· Never use the machine if your concentration is reduced by illness, excessive tiredness, alcohol or medicines.
· The set-up of the machine may not be changed and the machine may not be used for purposes other than that for which it was intended. See also chapter 4.
· Repairs faults immediately if they could potentially cause hazards.
· Prevent unsafe work situations and keep a safe distance from moving parts.
· Never leave the machine switched on without supervision and only leave the machine when all parts are at a completely standstill. 
· Always ensure that no parts are damaged before switching on the machine. Replace every damaged part that may cause a hazard immediately! See also chapter 8. 
· Avoid every form of machine overload! 
· Refer to the rest of this manual for all other warnings.























[bookmark: _Toc351730598][bookmark: _Toc387756845]Other risks

	[image: ]
	Warning!
We must state emphatically that all machines produce other risks. Use maximum caution during every operation. Working safely is in your hands!



Even when you follow all safety regulations and use the machine in accordance with the instructions, there will still be potential risks. These are the following: 

· Death or serious injury caused by flying materials. The grapple has an extremely powerful closing force, which means that objects held between the blades may burst. Take account of this and lift the object up without using the blades if possible. Keep everyone at a safe distance in connection with flying materials. 
· Death or serious injury due to unforeseen circumstances. It is impossible to anticipate all possible dangers in all possible working conditions in this manual. Work with care and keep your safety and that of others in mind. Create a safe place and ensure that the workplace is as uncluttered as possible. E.g. ensure that Electricity, gas and water are cut off when demolition work is carried out.

[bookmark: _Toc282168115][bookmark: _Toc351730599][bookmark: _Toc387756846]Safety features on the machine 

(This chapter only applies to the rotating sorting grapple) 

	[image: ]
	Warning!
Safety features may not be changed, removed or deactivated. 

	

	Attention!
Users must regularly execute visual checks  and check the operation of the safety features in order to prevent dangerous situations. Position A and B, in diagram 5, fall under this. Position C is checked annually in a professional workshop. See chapter 8, maintenance. 


A

C
B



[image: ]      [image: ]
Diagram 5: Location of safety features on the machine

The compulsory safety features are illustrated in light grey in the illustration above. In the diagram on the right, the protective cover has been removed from the top in order to show the hydromotor with overpressure safety feature. The hydromotor with overpressure safety feature is recognisable because it protrudes approximately 2.5 cm higher than the motor without an overpressure safety feature. Only 1 motor with overpressure is required. This simultaneously secures the other motor without overpressure. 

	Position
	Description

	A
	Protective plate hydraulics connections

	B
	Cover plate for hydromotors 

	C
	Hydromotor with crossover relief valve



[bookmark: _Toc351730600][bookmark: _Toc387756847]Transport

This chapter gives the instructions that must be followed when transporting the grapple. In this case, the term transport refers to the relocation of the grapple other than during the operation of an excavator. 

	[image: ]
	Warning!
Only transport the sorting grapple in its completely open position, as illustrated in diagram 6. 

	[image: ]
	Warning!
Only place/transport the grapple on a stable, flat and hard surface!

	[image: ]
	Warning!
When lifting the grapple use both hoisting eyes on both sides of the grapple, indicated in diagram 6, and use a hoisting strap with sufficient strength (see weight on CE plate)





[image: ]Hoisting eye

Diagram 6: Transport position and hosting eye
[bookmark: _Toc351730601][bookmark: _Toc387756848]Operation

This chapter briefly indicates points of attention for the daily practical use of the grapple. We assume that machine operators are familiar with issues such as connection to an excavator and the execution of open/close and rotation movements.

Mounting :
· connect  the grapple to the excavator with couple section
· connect the hoses , thick hose is for open/close function
· Test hydraulic leakage 
· Adjust flow and pressure on the excavator
		
If there are any doubts regarding the operation, please refer to the  manual of the excavator.
For mounting points on the export adapter see the drawing on appendix 4.

	[image: ]
	Warning!
· During connection or disconnection the grapple must be on a flat and hard surface. The  shells of the grapple must also be completely open. 
· The grapple may only be used on a machine with the correct weight. Refer to the technical specifications in this manual or the machine class on the type plate of the machine.
· The grapple may only be used with the correct  connection and the correct hydraulic hose connections. 
· Check that the maximum operating pressure of the  excavator is the same or less than that of the grapple. Do not exceed the maximum operating pressure indicated in this manual, chapter 2.
· The weight of the grapple, plus the weight of the material that is gripped may never exceed the maximum permitted  lifting capacity and the relevant radius of action. Refer to the  excavator manual for this.
· It is forbidden for people to be within the radius of operation of the machine with the grapple (working area) while it is in operation.
· Remember that the radius of operation is enlarged when gripped material protrudes.
· Remember that, for whatever reason, material can also fall out of the grapple. The grapple is also not designed for the long-term gripping of loads. For this reason, never work above people, machines, vehicles, etc., and remain outside the working area at all times. 
· The grapple has an extremely strong closing force. Remember that material can be broken when squeezed, and prevent this if possible by not picking up objects with the blades. Keep everyone at a safe distance in connection with flying material. 
· Always pick up a long load at the centre of gravity, otherwise the turning moment may cause the grapple to rotate and/or tip over. 
· Be aware of dangers potentially caused by the objects to be lifted and the environment. E.g. ensure that electricity, gas and water are cut off when demolition work takes place.
· It is forbidden to hit or batter with the grapple.
· Always connect hydraulic hoses  stress-free and prevent the tearing of hoses by keeping them away from moving parts.



The hydraulic connections are illustrated in diagram 7. The cylinder and rotation motor both have 2 connections on both sides of the grapple. In grapples without a  slew bearing the cylinder connections are located directly on the cylinder and are accessible through an opening in the top of the grapple. 
[image: ]
Diagram 7: Hydraulic connectionsCylinder connection
Connection:		20S M30
Maximum pressure:	350bar
Maximum oil flow:	160L/min

Connection of rotating motors
Connection:		12S M20
Maximum pressure:	210bar
Maximum oil flow:	35L/min


[bookmark: _Toc351730602][bookmark: _Toc387756849][bookmark: _Toc136761914]Cleaning, maintenance and repairs

This chapter provides instructions for maintenance work (cleaning, lubrication, checks, adjustment and repairs). Simple maintenance such as lubrication, checking bolts and optical checks may be carried out by the operator. Replacement or adjustment of parts and checking the operation of certain systems may only be carried out by expert staff with specialised knowledge in the field of mechanics, hydraulics and electronics. 


	[image: ]
	Warning!
Cleaning, maintenance and repairs may only be executed when the machine is inactive. 
This means that the motor of the digger must be switched off and the grapple must be stable, with completely open  shells, and must be placed on  stable and hard surface. Also ensure that the  excavator is stable and cannot move.  

	[image: ]
	Warning!
Never work on the grapple (cleaning, maintenance and repairs) while the hydraulic system is still pressurised! Refer to the  manual of the excavator for the method of depressurising the hoses to the grapple. 

	[image: ]
	Warning!
Only replace parts with original parts.

	[image: ]
	Warning!
Always keep hands away from moving parts!

	[image: ]
	Warning!
Clean up spilled hydraulic oil and lubricants immediately in connection with the danger of slipping

	[image: MILIEU]
	Environmental recommendations!
- Oil, grease and cleaning agents damage the environment and may therefore not be flushed away or removed with normal household waste. Handle these substances in accordance with the regulations for SMC (small chemical waste). 
- Cotton polishing cloths and rags with remnants of oil, grease or cleaning agents are flammable. Collect them in a suitable, closed container and remove them in accordance with the applicable regulations for waste processing. Never throw them away with household waste! 



[bookmark: _Toc351730603][bookmark: _Toc387756850]Cleaning

	

	Attention!
When cleaning with a high-pressure cleaner do not spray directly into vulnerable parts such as the hydraulic hoses, cylinder seals and hinges. 

	

	Attention!
Do not use aggressive cleaning agents.







0. [bookmark: _Toc351730604][bookmark: _Toc387756851]Daily maintenance

	[image: ]
	Warning!
If it becomes apparent during the daily operations that various aspects are not functioning correctly, action must be taken immediately if these aspects prevent working safely.

	[image: ]
	Warning!
Have repairs that may be prompted by the following checks executed by expert staff with specialised knowledge in the field of mechanics, hydraulics and electronics.



	Work to be executed
	Interval

	1. Lubrication of grease points
	After every 8 hours of operation

	2. Checking replaceable blade bolts or replacing blades
	Once, after 8 hours of operation 

	3. Checking Universal joint bolts or fixed top frame bolts
	After every 100 operating hours

	4. Checking replaceable blades for excessive wear
	daily

	5. Checking the hydraulic system for damage and external leaks
	daily

	6. General visual inspection of parts
	daily



Explanation point 1:
There are 12 lubrication points on the sorting grapple (10 points on a fixed grapple) that must be lubricated after every 8 hours of operation. For this, use the same grease as used for the excavator. There are 2 lubrication points on the universal joint, and the other 10 lubrication points are to the left and right of the hinges. They are all accessible from the top. When lubricating the slew bearing turn it several times slightly so the entire slew bearing is lubricated.

[image: ] [image: ]
        Diagram 8: Lubrication points on hinges	     Diagram 9: lubrication points on the  slew bearing

Explanation point 2:
After the first 8 hours of operation, after delivery or turning the blades (see also point 4), the bolts must be tightened with approximately 300Nm. Starting with the central bolt(s) and working outwards. 
[image: ]
Diagram 10: Bolts replaceable blade

Explanation point 3:
After every 100 hours of operation the  slew bearing bolts or fixed top frame bolts must be tightened diagonally with 350Nm. The slew bearing is fastened to the top frame with 20x M16 bolts, with another 20x M16 bolts on the sub-frame. To reach all of these bolts it is necessary to remove the steel protective cap from the top. This is fastened with 6x M16 bolts. The protective caps must also be removed from the sides. These are fastened with 4x M10 bolts per cover. The same applies to the fixed grapple, but this has just one bolt pattern with 20x M16 bolts. 

[image: ][image: ]
Diagram 11: Slew bearing bolts			        Diagram 12: Fixed top frame bolts

Explanation point 4:
Check the wear of the blades every day. When the blades on the  shells have been worn to such an extent that the  shells no longer close completely, work must be stopped immediately and the blades replaced/turned. This is in order to prevent unnecessary loads on the cylinder. The blades also function as the end stop of the cylinder. 

After the replacement or turning of the replaceable blades, these must be welded to the  shell with tack welding, first tighten the bolts with 300Nm. This is in order to be able to resist the impact loads on the blades. These tack welds are indicated in diagram 13 with red lines - four welds of approximately 15cm per blade. Impact blocks must also be fitted to the blades as illustrated in the diagrams. These blocks prevent the sharp blades from sliding past each other when they are still new. These are located 10mm from the edge, and any available strip (of 20mm thick) can be used for this purpose.  

[image: ]   [image: -]
Diagram 13: Tack weld position 	 		Diagram 14: New blades










Explanation point 5:
Check the hoses, couplings, hydraulic cylinder and spindle every day for leaks and/or tears/damage caused by dryness. The rotating motors and the hydraulic hoses in the top frame, under the protective cap, are not immediately visible, but oil leaks are visible through the 4 drainage holes in the top frame. See diagram 15 below. Have the grapple repaired by a service workshop if necessary. 

[image: ]
Diagram 15: Drainage holes


Explanation point 6:
Check the grapple completely every day. Check for leaks, damage, looseness, tears and the absence of parts. 

An extra point of attention here is that the 2 castle nuts that are at the end of the hinge pins – illustrated in diagram 15. These are secured with a steel spring pin. Check that these spring pins are still present and fulfil their securing function. Also check that the castle nuts are not excessively worn or damaged, thereby preventing them from effectively fulfilling their function. Check also if the 4 spring pins, see diagram 16 and 17, are still present.

Have the grapple repaired by a service workshop if necessary. 

[image: ] 	[image: ]
Diagram 16: spring pins bottom hinge pin  	Diagram 17: Spring pins top hinge pin





[bookmark: _Toc351730605][bookmark: _Toc387756852]Expert maintenance and repairs 

	[image: ]
	Warning!
Expert maintenance and repairs to the machine may only be executed by expert staff with specialised knowledge in the field of mechanical engineering, hydraulics and electronics.

	[image: ]
	Warning!
Always work with the greatest caution and follow the safety instructions indicated in this manual.

	[image: ]
	Warning!
Never work on hydraulic systems when they are under pressure. When conducting maintenance on the hydraulic system, always disconnect the hydraulic hoses to the  excavator. Ensure that the hoses are depressurised before disconnecting. Refer to the  manual of the excavator for this. 

	[image: ]
	Warning!
When executing replacements, remember that various components have a significant dead weight. Dead weights are stated in appendix 2.




	Work to be executed annually by expert staff

	1. All work specified in chapter 8.2 daily maintenance

	2. Check the presence and operation of safety features, see chapter 5.4 

	Extra bi-annual work, to be executed by expert staff

	1. Replace hydraulic hoses




Other points of attention, if applicable: 
· Check the overpressure safety feature: the overpressure safety feature is integrated into one of the hydromotors and is set to 170bar. Check the operation of the overpressure by placing a pressure gauge in the rotation circuit. The best is to fit a pressure gauge to both rotation connections of the grapple. Applying external force to the grapple boxes can force the rotation of the grapple. The set pressure can be read when the box rotates. This may not exceed 170bar +/-10bar. Replace the motor if necessary. 
· Replace hydraulics hoses with an identical hose (operating pressure, diameter, length, number of layers, flexibility). Prevent tension in the hose when fitting. Align the ends with each other and prevent twisting. 
· Hydromotor bolts M12x35 12.9 must be greased and tightened with 150Nm. Fit Nordlock washers under the  bolt heads. 
· Axial play on the gearwheel (between hydromotor and the top plate of the bottom frame) must be between 1.5 and 2 mm. Adjust this with shims. 
· Lock 2x M10x60 12.9 bolts in the connection block at the bottom of the  spindle with Loctite and tighten with 75Nm.





[bookmark: _Toc387756853]Appendix 1: Overview drawing 



[image: ]


[bookmark: _Toc387756854]Appendix 2: Exploded view and parts list



[image: ]



	Pos.
	Pcs
	Article
	Description
	Weight [kg]

	1
	1
	080-0179
	Subframe
	254

	2
	1
	080-0428
	Connection rod
	72

	3
	2
	080-0220
	Hinge pin long
	16

	4
	1
	080-0223
	Bottom hinge pin
	6

	5
	1
	080-0244
	Top hinge pin
	11

	6
	1
	080-0187
	Center ring bottom frame
	-

	7
	1
	509-0039
	V-ring type A, FPM, as D=195-210
	-

	9
	12
	508-0063
	Slide bearing
	-

	10
	2
	310-0031
	Cylinder D100mm
	40**

	11
	2
	080-0024
	Cover plate
	2,5

	12
	16
	630-0088
	Washer M10
	-

	13
	12
	600-0144
	Hexagonal bolt M10x30 – 8.8
	-

	14
	1
	080-0255
	Cover plate
	5,5

	15
	1
	236-0010
	Slew bearing
	7,6

	16
	26
	610-0119
	Hexagonal socket screw M16x50 – 12.9
	-

	17
	18
	610-0117
	Hexagonal socket screw M16x70 – 12.9
	-

	18
	16
	610-0116
	Hexagonal socket screw M16x90 – 12.9
	-

	19
	1
	080-0189
	Top frame rotating sorting grapple
	237

	20
	30
	620-0072
	Nut M16 class 12
	-

	21
	2
	312-0290
	T-coupling, 1x union nut, M16, pipe 10mm
	-

	22
	1
	312-0153
	Blanking screw 1/2”
	-

	23
	4
	312-0181
	Screw-in coupling, pipe 20mm, 3/4”
	-

	24
	2
	312-0293
	Screw-in coupling, pipe 12mm, 1/2”, 630bar
	-

	25
	4
	312-0294
	Blanking nut, for pipe 20mm, M30
	-

	26
	2
	312-0295
	Blanking nu, for pipe 12mm, M20
	-

	27
	1
	313-0017
	Hydromotor
	15

	28
	1
	313-0018
	Hydromotor met crossover relief valve 170bar
	17,5

	29
	8
	633-0004
	Nordlock washer set for bolt M12
	-

	30
	8
	610-0089
	Hexagonal socket screw M12x35 – 12.9
	-

	31
	6
	312-0292
	Screw-in coupling, pipe 10mm, 1/2”, 315bar
	-

	32
	
	961-0059
	Shim 0,5mm thick, round 81
	-

	33
	
	961-0058
	Shim 1mm thick, round 81
	-

	34
	2
	508-0065
	Ball bearing with seal, DxdxL = 80x50x16, NTN 6010LLU
	-

	35
	2
	080-0240
	Gearwheel
	-

	36
	1
	312-0326
	Hydraulic swivel joint, 2 channel 1/2”
	12,5

	37
	2
	509-0043
	O-ring 15,00x2,50 NBR 90shore
	-

	38
	1
	312-0327
	Oil distributor block
	-

	39
	12
	312-0314
	Screw-in coupling, pipe 16mm, 1/2”, M24
	-

	40
	2
	610-0090
	Hexagonal bolt M12x130 – 8.8
	-

	41
	1
	080-0190
	Cover plate rotating sorting grapple
	13,5

	42
	6
	630-0045
	Washer M16
	-

	43
	6
	600-0180
	Hexagonal bolt M16x35 – 8.8
	-

	44
	2
	506-0122
	Grease nipple 1/8”
	-

	45
	11
	506-0095
	Grease nipple M10x1
	-

	46
	13
	506-0096
	Protective cap for grease nipple
	-

	47
	2
	632-0008
	Spring washer
	-

	48
	2
	080-0063
	Low castle nut M48 SW75
	-

	49
	2
	640-0084
	Spring pin 8x70mm
	-

	50
	4
	640-0103
	Spring pin 16x120mm
	-

	51
	1
	505-0180/505-0247
	Type plate CE sorting grapple
	-

	52a*
	1
	316-0146
	Hydraulic hose 216S, L740mm, M24 union nut 1x haaks + 1x recht
	-

	52b*
	1
	316-0147
	Hydraulic hose 216S, L630mm, M24 union nut 1x haaks + 1x recht
	-

	53*
	2
	316-0080
	Hydraulic hose 206, L=420mm, M16 union nut 1x recht + 1x haaks
	-

	54*
	2
	316-0082
	Hydraulic hose 216S, L=800mm, M24 union nut 1x haaks + 1x recht
	-

	55*
	2
	316-0081
	Hydraulic hose 206, L= 420mm, 2x M16 union nut
	-

	56*
	1
	316-0111
	Hydraulic hose 216S, L=317mm, M24 union nut 1x haaks + 1x recht
	-

	57*
	1
	316-0110
	Hydraulic hose 216S, L=291mm, M24 union nut 2x haaks
	-

	58*
	1
	080-0518
	Export adapter rotating sorting grapple
	262

	59*
	4
	620-0056
	Nut M10
	-

	60
	2
	600-0191
	Hexagonal bolt M10x100 – 12.9
	-

	61*
	14
	630-0081
	Washer M16
	-

	62*
	1
	080-0266
	Top frame fixed sorting grapple
	169

	63
	1
	080-0436
	Bucket 1, width 950mm
	300

	64
	1
	080-0437
	Bucket 2, width 950mm
	300

	65*
	1
	080-0210
	Bucket 1, width 1100mm
	330

	66*
	1
	080-0211
	Bucket 2, width 1100mm
	330

	67*
	1
	080-0218
	Bucket 1, width 1250mm
	365

	68*
	1
	080-0219
	Bucket 2, width 1250mm
	365

	69*
	2
	080-0445
	***Replaceable blade for .SG4-70, width 950mm
	35

	70*
	2
	080-0208
	***Replaceable blade for .SG4-80, width 1100mm
	41

	71*
	2
	080-0209
	***Replaceable blade for .SG4-90, width 1250mm
	46

	72*
	****
	610-0137
	Countersunk bolt M20x60 10.9
	-

	73*
	****
	620-0087
	Squeezed nut M20 class 10
	-




* 	Not illustrated in exploded view
** 	Excluding oil
***	Type blade depends on the bucket width
****	Depending on the bucket width


Refer to the diagrams for the connection of the hydraulic parts.  



[bookmark: _Toc387756855]Appendix 3: Hydraulics diagram


[bookmark: _Toc387756856][image: ]


	Pos.
	Pcs
	Article
	Description
	Remarkt

	1
	2
	310-0031
	Double acting hydraulic cylinder
	

	2
	1
	313-0018
	Hydromotor with crossover relief valve 170bar
	

	3
	1
	313-0017
	Hydromotor
	

	4
	1
	312-0326
	Hydraulic swivel joint, 2 channels, ½”
	

	5
	1
	312-0327
	Oil distributor block rotating grapple
	

	6
	12
	312-0314
	Screw-in coupling, pipe 16mm. ½”, M24
	

	7
	6
	312-0292
	Screw-in coupling, pipe 10mm. ½”, 315bar
	

	8
	2
	312-0181
	Screw-in coupling, pipe 20mm. 3/4”
	

	9
	2
	312-0293
	Screw-in coupling, pipe 12mm. ½”, 630bar
	

	10
	1
	316-0110
	Hydraulic hose 216S, L291mm, M24 union nut 2x 90°
	

	11
	1
	316-0111
	Hydraulic hose 216S, L317mm,M24 union nut 1straight,1x 90°
	

	13
	2
	316-0080
	Hydraulic hose, L=420mm, 2x M16 union nut 1straight,1x 90°
	

	14
	2
	316-0081
	Hydraulic hose L=420mm, M24 union nuts, 2x 90°
	

	15
	2
	316-0082
	Hydraulic hose L=800mm M24 union nuts 1 straight, 1x 90°
	

	16
	2
	312-0290
	T-coupler hexagonal, 1x union nut, M16 pipe 10mm
	

	17
	1
	312-0153
	Hydraulic stop plug ½”
	

	18
	2
	312-0294
	Breeche with union nut, for pipe 20mm, M30
	

	19
	2
	312-0295
	Breeche with union nut, for pipe 12mm, M20
	

	20
	1
	316-0146
	Hydraulic hose 216S, L=740mm, M24 union nut, 1 straight, 1x 90°
	

	21
	1
	316-0147
	Hydraulic hose 216S, L=630mm, M24 union nut, 1 straight, 1x 90°
	





[bookmark: _Toc387756857]Appendix 4: Upper plate Export adapter


[image: ]



								  		Pagina 2/24
image1.png




image2.png
Home | Festures  PMI  Inspet  Tools  Addlns  ANSISI30  View EX3

E=ReN E'ﬁ@ ¢ Systems Library 3 Publish Virtual || 4. & D 7% | Fj¢ || 2 Drag Component  5t) Transier m ﬂl!l oo -8 @ Q¥ @@ O Face Style

i Fastener System §83 Motor 0" F @@ | & Move Components |9 Disperse o [ione) ]
& |00 S8, 2 R e el [ L] et ==
e, - & | e B StructureEdtor &7 simuste tor || B0 4 /7 | B || aRepiace ot & e o s o

S ST W .

ERY-|

kg™

PathFinder s 20x

BB ER
i 03090404 | Sorteerarijper Grocp 4, Enginceringssamenstelling 080-9040A.asm!Geopend »
O, Coordinate Systems ¥
[0 4 Reference Planes
D14 Sketches
8 standaard atd ssnwezig
5 15 subsamensteling to costen
@ Standaard
5 @ Rt
8 st bi oteervare kop
Koppelingen = suitstukken buitenkant kop
kop
¢ f 080.0189D | Bovenframe roterende sorteerarijper 080.0190.asm (]
 Coordinate Systems
[0 4 Reference Planes
54 Sketches
/(5 080.0187C | Onderplaat 080.0187C.psm (1461564) =
¢ (5 080.01938 | Ziplaat W40 080.01838.psm (1451113)
¢ (5 080.01938 | Ziplaat W40 080.01838.psm (1451114)
¢ (J 080.0195A | Tussenplaat 1 0800195 psm (1451115)
¢ (5 080.0055C | Tussenplaat 2 080-0055C.psm (1451116)
(9 080-0056C | Beschermplaat hycrauliekaansluitingen 060-0056C|
(9 080-0056C | Beschermplaat hycrauliekaansluitingen 080-0056C|
¥ () 080.00588 | Olie doorvoer groot 080-0058B.par (1343556)
¥ () 080.00588 | Oie doorvoer groot 080-00588.par (1343557)
¢ (5 080.00598 | Olic doorvoerblok Klein 080-00596. par (1343558)
¢ (5 080.00598 | Olic doonvoerblok Klein 080-00596. par 1343559)
¢ (5 080.0259A | Stip tou vetgeleiding 080-0259A psm:1
¢ (5 0B0.0450A | CW30 vrst, kap Links 03004504 par1
¢ () 0B0.04514 | CW30 verst,kap rechs 080-0451A par:1
¢ (5 080-00604 | Strip typeplaat 030-00604 psmi1
[ ¥ @ 080-05188 | Export sansluting roterende sorteergriper 05005186

PromptBar ANAazax

il ]

0 items are selected Command Finder

AQEEOIR B o)




image3.png




image4.png
Home | Festures  PMI  Inspet  Tools  Addlns  ANSIS130

@% of @ f systems Library
vg |00 o

View

il Publish Virtual

P4 8 PP T | e

[y ———

1 g|!, aetautrgroenestein - | §53] @

QM| @@ @ - Fecesve

B Fastener system 38 Motor b F } || 8 Move Components % Disperse — CEdel | voney ]
paste e || ke | crme e ot ot || B0 A 7 @ | B | a e ron paten inor |99 (5 5 @ 2 | Zoom F g CAn ﬁ 5 S
Ciipboard Seleat Steten Assemble Relate Modity pattern Configurations Orent Stye Window

HR29- - G-208- 83 L%k = -

Select 520

PathFinder s a0x

b = W E R
i 03090404 | Sorteerariiper Grocp 4, Enginceringssamenstelling 080.9040A asmiGeopend
O, Coordinate Systems
[0 4 Reference Planes
D14 Sketches
8 standaard atd ssnwezig
f Subsamenstelling tov coaten
@ Standaard
Roteerbaar
Vast

b 050.0266D | Bovenframe vaste sortergrijper 030-02660D.asm (1719585)
Coordinate Systems.

[0 4 Reference Planes

4 Sketches

% (7 080.0267A | Onderplaat vast 080-0267Apsm (1461564)

¢ (5 080.0263C | CW-plaat vast 080.0268C.psm (1451113)

¢ (5 080.0263C | CW.plaat vast 080.0268C.psm (1451114)

¢ (5 080.0269A | Tussenplaat 080.0269A psm (1451116)

¢ (5 080.0269A | Tussenplaat 080.0269A,psm (1526440)

¢ (5 080.0269A | Tussenplaat 080.0269A,psm (1526441)

¢ (5 080.0269A | Tussenplaat 080.0269A.psm (1526442)

(£ 080-02704 | Tussenplaat tbv hycrauliek 080-0270A.psm (1526445)

¢ (5 080.0271A | Lasblok tov hydraulick 080-0271A.par (1526446)

¢ (5 0B0.0450A | CW30 vrst, kap Links 03004504 par1

¢ (5 0B0.0451A | CW30 verst. kap rechis 03004514 par1

¢ (5 080-00604 Strip typeplaat 030-00604 psm:1

8 Koppelingen - slutstukken kop
J Bevestigingsmiddelen vaste kop
Bakken

8] Montsgescenvas
8 Ascnemiappen andertome
Cverige e, et n sttt st

kg™

PromptBar

0 items are selected

Command Finder

@O BB ()




image5.emf

image6.emf

image7.png
Home | Festures  PMI  Inspet  Tools  Addlns  ANSIS130

ol Gy o]
i B ot °

View

f Systems Library (i Publish Virtual

P4 8 PP T | e

[y ———

1 g|!, VsGaB0.0NPL

QM| @@ @ - Fecesve

B Fastener system 38 Motor b F } || 8 Move Components % Disperse — CEdel | voney ]
paste e || ke | crme e ot ot || B0 A 7 @ | B | a e ron paten inor |99 (5 5 @ 2 | Zoom F g CAn ﬁ 5 S
Ciipboard Seleat Steten Assemble Relate Modity pattern Configurations Orent Stye Window

HR29- - G-208- 83 L%k = -

Select 520

PathFinder s a0x

b = W E R
i 03090404 | Sorteerariiper Grocp 4, Enginceringssamenstelling 080.9040A asmiGeopend
O, Coordinate Systems
[0 4 Reference Planes
D14 Sketches
8 standaard atd ssnwezig
f Subsamenstelling tov coaten
@ Standaard
Roteerbaar
Vast

b 050.0266D | Bovenframe vaste sortergrijper 030-02660D.asm (1719585)
Coordinate Systems.

[0 4 Reference Planes

4 Sketches

% (7 080.0267A | Onderplaat vast 080-0267Apsm (1461564)

¢ (5 080.0263C | CW-plaat vast 080.0268C.psm (1451113)

¢ (5 080.0263C | CW.plaat vast 080.0268C.psm (1451114)

¢ (5 080.0269A | Tussenplaat 080.0269A psm (1451116)

¢ (5 080.0269A | Tussenplaat 080.0269A,psm (1526440)

¢ (5 080.0269A | Tussenplaat 080.0269A,psm (1526441)

¢ (5 080.0269A | Tussenplaat 080.0269A.psm (1526442)

(£ 080-02704 | Tussenplaat tbv hycrauliek 080-0270A.psm (1526445)

¢ (5 080.0271A | Lasblok tov hydraulick 080-0271A.par (1526446)

¢ (5 0B0.0450A | CW30 vrst, kap Links 03004504 par1

¢ (5 0B0.0451A | CW30 verst. kap rechis 03004514 par1

¢ (5 080-00604 Strip typeplaat 030-00604 psm:1

8 Koppelingen - slutstukken kop
J Bevestigingsmiddelen vaste kop
Bakken

8] Montsgescenvas
8 Ascnemiappen andertome
Cverige e, et n sttt st

kg™

PromptBar

0 items are selected

Command Finder

@O BB ()




image8.png
Home | Festures  PMI  Inspet  Tools  Addlns  ANSISI30  View

EE}
@R | o/ @ f systems Library i3 Publish Virtual || 4. DD 7% | 4 || ®J rag Component ¢ ranster Qyal @@ @ Face Style
= RsGiso.cWRL - =1
o Vi 5 SI:IM(" ) ('m ) g rastncrsytem g woter e F 3 || Move Components ¢4 Disperse 3 al!’ — [ E 3ol o [one) 2
et gy 8, - 0 e B sructure Edtor 3 simuiate Motor || B0 & /7 3 | B || &a Repiace Part Fottem Mirer || 8 2 @ & & ©1]|| Zom Tt gy s @ M ey
Cipbosra Select Sketen assemble Reiste Modity pattem Configurations orent stye Window
HR29- - G-208- 83 L%k = -
Select sano
Pathfinder saox

b = W E R
i 03090404 | Sorteerarijper Grocp 4, Enginceringssamenstelling 080-9040A.asm!Geopend »
O, Coordinate Systems ¥
[0 4 Reference Planes
D14 Sketches
8 standaard atd ssnwezig
5 15 subsamensteling to costen
@ Standaard
5 rotectaanr
8 st bi oteervare kop
Koppelingen = suitstukken buitenkant kop
f xop
= ] b 050.0189D | Bovenframe roterende sorteergrijper 080-0183D.asm (]
 Coordinate Systems

4 Reference Planes
54 Sketches
/(5 080.0187C | Onderplaat 080.0187C.psm (1461564)
¢ (5 080.01938 | Ziplaat W40 080.01838.psm (1451113)
¢ (5 080.01938 | Ziplaat W40 080.01838.psm (1451114)
¢ (J 080.0195A | Tussenplaat 1 0800195 psm (1451115)
¢ (5 080.0055C | Tussenplaat 2 080-0055C.psm (1451116)
(9 080-0056C | Beschermplaat hycrauliekaansluitingen 060-0056C|
(9 080-0056C | Beschermplaat hycrauliekaansluitingen 080-0056C|
¥ () 080.00588 | Olie doorvoer groot 080-0058B.par (1343556)
¥ () 080.00588 | Oie doorvoer groot 080-00588.par (1343557)
¢ (5 080.00598 | Olic doorvoerblok Klein 080-00596. par (1343558)
¢ (5 080.00598 | Olic doonvoerblok Klein 080-00596. par 1343559)
¢ (5 080.0259A | Stip tou vetgeleiding 080-0259A psm:1
¢ (5 0B0.0450A | CW30 vrst, kap Links 03004504 par1
¢ () 0B0.04514 | CW30 verst,kap rechs 080-0451A par:1
¢ (5 080-00604 | Strip typeplaat 030-00604 psmi1
[ ¥ @ 080-05188 | Export sansluting roterende sorteergriper 05005186

Bvest

g Bakken
Montagedelen roteerbaar

il ]

0 items are selected Command Finder

@O BB ()




image9.png




image10.jpeg




image11.png





image12.jpeg





image13.png
.. ... SolidEdgeST3-As

) .
I one | resues_
s

ket || create Pt Assemble

& &« || InPiace

Sketch

Inspect  Tools  Addlns  ANSIS130

im G
Vi &
L

Select

Systems Library
Paste

Clipboard. Assemble.

& Publish Virtual
 Fastenersystem 861 Motor
B Strucure Eator 357 Simuise Motor

View

P4 8 PP T | e
b 3 &)@
bk 75 |%

Relate

12 orsg Component

8 ove Companents 1 Disperee

& Replace prt
Modify

| Transter

1 5|!, rscicocwr. <[
rattern Mior (g8 o (& G oF @

Configurations

kel
o

orient.

Zoom  Fit
Area

Pattern.

Q¥ @@ O

@ =

Style

Face Style

(None)

Switch
Windows
Window

0t [ 8w

ERY-|

PathFinder s 20x

W= WER

B 050.90404 | Sorteerarijper Groep 4, Engineeringssamensteling 050-90404.asmiGeopend
DL Coordinate Systems ¥
O 4 Reference Planes
DI sketches
1 Standaard altid aanwezig
5 15 subsamensteling to costen
9 standaard
5 @ Rt
] Std bijroteerbare kop.
Koppelingen - suitstukken buitenkant kop
kop
¥l 050.0189D | Bovenframe roterende sorteergrijper 030.0123D.asm (]
 Coordinate Systems
0 4 Reference Planes
14 sketches
/(5 080.0187C | Onderplaat 080.0187C.psm (1461564)
¢ (5 080.01938 | Ziplaat W40 080.01838.psm (1451113)
¢ (5 080.01938 | Ziplaat W40 080.01838.psm (1451114)
¢ (J 080.0195A | Tussenplaat 1 0800195 psm (1451115)
¢ (5 080.0055C | Tussenplaat 2 080-0055C.psm (1451116) 4
() 080.0056C | Beschermplaat hycrauliekaansluitingen 080-0056C
¥ () 080.0056C | Beschermplaat hycrauliekaansluitingen 080-0056C
¥ () 080.00588 | Olie doorvoer groot 080-0058B.par (1343556)
¥ () 080.00588 | Oie doorvoer groot 080-00588.par (1343557)
¢ () 050.0055 | Olie doorvoerblok Klein 0800053 par 1343555)
() 050.00598 | Olie doorvoerblok Klein 0800053, par (1343559)
¢ () 050.02594 | Srip tbv vetgeleiding 080.02594 psm:1
() 080.04504 | CW30 verst, kap Links 080-0450A.par:1
¢ () 0B0.04514 | CW30 verst,kap rechs 080-0451A par:1
¢ (5 080-00604 | Strip typeplaat 030-00604 psmi1
[ ¥ 080-05186 | Export aansluting roterende sorteerarijper 080-05188
Vast
a% ¥l 050.0266D | Bovenframe vaste sorteergrijper 030-02660D.asm (1719535)
1% Coordinate Systems

51 Beterance Blanse
[ il ]

e

PromptBar

0 items are selected

Command Finder

kg™

0D AEEO BB iy o)




image14.png
@ _ B s 2 y - [080-9040A | Sorteergrijper Groep 4, Engineeringssamenstelling 080-9040A. asm!Ges e )
Home  Features  PMI  Inspect  Tools  Addlns  ANSYS130  View @-8x
LR né @ Systems Library 434 Publish Virtual || D4 i DO 74| %iq || & Drag Component 17! Transter = = Qx| @E P Face Style
g v @ |00 Um B2 g rastenrsysem Smotr b o § | @ || 2 Move Components 5, Disperse 57 @E @M =) [vone ]
- - RS- & || misce B structure Editor 351 simuiste Motor || B 4 7 % | B || &4 Replace part Pattern Miror | |6 o5 [ G o 4@ || Zoom P g ) ﬁ =) n e
Gipboara Select Sketen assemble Reiste Moty pattem Configurations. orient ste Window

EIRNEE- 1= R R

ERY-|

59

PathFinder s 20x

BB ER
B 050.90404 | Sorteerarijper Groep 4, Engineeringssamensteling 050-90404.asmiGeopend
DL Coordinate Systems ¥
O 4 Reference Planes
DI sketches
8 standaard atd ssnwezig
5 15 subsamensteling to costen
9 standaard
5 @ Rt
8 st bi oteervare kop
Koppelingen - suitstukken buitenkant kop
kop
¥l 050.0189D | Bovenframe roterende sorteergrijper 030.0123D.asm (]
 Coordinate Systems
0 4 Reference Planes

54 Sketches .
/(5 080.0187C | Onderplaat 080.0187C.psm (1461564)

¢ (5 080.01938 | Ziplaat W40 080.01838.psm (1451113)

¢ (5 080.01938 | Ziplaat W40 080.01838.psm (1451114)

¢ (7 08001954 | Tussenplaat 1 080-0195A,psm (1451115]

¢ 9 080.0055C | Tussenplaat 2060-0055C.psm (1451116) L4

£ 5 o st s 50505 ]

¢ 9 08000555 | Ol doarvaer oroot 050.00558.par (1343555)

¢ 9 08000555 | O doarver oot 050-00555.par (1343557)

7 £9 08000598 | Ol doorvoerblok Kein 030.00595.par (1343535]
¢ £ 08000598 | Olie doorvoerblok Klein 080-00598.par (1343559) z
¥ 9 080.02594 | trip tov vetgeleicing 060-0259A psm:1

¥ £ 080.04504 | CW30 vers, kap Links 080.04504.part.

¥ £ 08004514 | CW30 vers, kap rechts 080.0451Aprt.

¢ £ 08000604 | Strip typeplaat 060-0060A psmL.

01 5 03005155 | Export sansluiting roterende sortesrorijper 03005136

& gt
&0 050.0266D | Bovenframe vaste sorteergrijper 030-02660D.asm (1719535)
1% Coordinate Systems e e
. 5 1 Betocence banec = ot ALxT A
‘ i ]

— CommandFrder MR @O OO




image15.png
Home | Features. Inspect  Tools  Addlns  ANSIS130

f Systems Library 3% Publish Virtual

o) @ V4 & D B2 Hia | 1 0rag Compnent {2 anster — Qs @@ @ e )
u= Sé‘ BB g rsenrsen ot P o® & | || & Move companents 15 Diperse .E:I :ll’ = @ /:\ GExe! H one) =
=2 " ~;> @n o ;ﬁ.,:,,i 5B bt tructure Editor 3 simulate Motor || B0 & /7 & | B || &a Reptace part attem Miner |5 o) £ @ & £ || Zoon o ﬁ ‘«A Windows
ciphosra ||__setet sketen — Reate wosiy patten Contiguations ot s Window
H2Y G- 3088wk -
seect sao
Pathinder saox

b2 AR
08090404 | Sorteerariiper Grocp 4, Enginceringssamenstelling 080.9040A asmiGeopend
O, Coordinate Systems
[0 4 Reference Planes
D14 Sketches
1 Standaard altid aanwezig
f Subsamenstelling tov coaten
@ Standaard
5 @ Rt
Std b roteerbare kop.
Koppelingen = suitstukken buitenkant kop
kop

¢ @ 0800159 | Bovenframe roterende sorteergrijper 080-0189D.asm (171
 ff 08005188 | Export aansluiting roterende sorteergrijper 080.05188.s}

et

Bakken
Montagedelen roteerbaar
Montagedelen vast

Afschermkappen onderframe

Overige delen, niet in stukijst plaatsen
J Delen Coatinstructes

l\\\\\





image16.jpeg




image17.jpeg






image18.png
& . =

> Home Features PMI Inspect Tools AddIns ANSYS 13.0 View
N @ ] g Systems Library_ i3 Publish Virtua S b 1) Drag Componen ace style
k & Ve 7 ystems Library i Publish Virtual || Di4 4 P 1% | %i4 || 2 Drag Component m ‘!ll’ T Face Styl
Vi & » - § Fastener system 85 Motor [TTSRE ) 2 Move Components /9, Disperse | mone)
paste sketen " || Create part Assemble < o Swien
a, - o || e B tructoe Edtor 851 simulate Motor & Replace Pat I M iz
Ciipboarg Seledt Steten Assemble Sty Window
ETNELIES I
520
5
7|
/
D)
PathFinder s a0x
Rl =2 I E®
85 060-90404 | Sortesrgriper Groep 4, Engineeringssamensteling 060-90404.2smGeopend
& 0L, Coordinate Systems
B O3 4 Reference Planes
@ O sketcnes =
& [ Standsard altid sanwedig
© (5 subsamensteling o costen
o @ s
® {5 Momageasin roteerbaar o
@ 8] Montageaeien et
= schermkappen onderame
8 [ B 05002558 | lassamenstelling afdekkap 030-02556.35m (1521015)
@ [ Afschermkappen D-TEC
% [ Montagedelensfschermkappen
® [ Overige delen, niet in stuklijst plaatsen
[ Delen Coatinstructies
Promptgar Axazax
0 items are selected ‘Command Finder @ NSO e U@





image19.png
e - . c———
Home Features PMI Inspect Tools Add Ins ANSYS 13.0 View P@-5Xx
N o 7 @ a ystems Library i Publish Virtual || 4. & D % | %14 || M Drag component 1) Trans ol |[semn Face Sty
3 v g A "
v @ =l . T Fastener system 88 Motor B P B €| @ || 8Imore components o Dispese one
Paste Sketen & || reatepart Assemble J atter Mitor (g8 o (& ® ||| zoom o
o - o || ot S Structure Edtor 867 simulate Motor || bo 4 g || &y Replace part & L Zoon n e
Cigboara seiea Sketan Assemble Relte Moty attem Contigurations shie Window

1|2 EIMER TR

Select ERY-|

PathFinder s 20x

Fall = W m

® 080.5040A | Sorteergriper Groep 4, Engineeringssamenstelling 080.9040AasmiGeopend »
® 1 Coordinate Systems r
@ [ 4 Reterence Planes

@ O 4 sketches

# @ Standaard altijd sanwezig

B 15 subsameneling to costen

#  f standaard
5 5 noteerbaer
& [ stdbi roteeare kop
Koppelingen - slutstukken buttenkant kop
5 @ror
 f 05001590 | oventrame roterende sorteergrper 0800183D.asm
1 Coordinate Systems
@ [ 4 Reterence Planes
4 Sketches

"7 9 060.0157C | Onerplaat 060.0157C.psm (1461564

¥ (5 060.01538 | Ziplaat CWi0 030.01936.psm 04SL113)

7 (5 060.01538 | Ziplaat CWi0 0B0.01936.psm 041114)

¥ (1 060.01954  Tussenplaat L 060.01954.psm (1451115)

¥ (5 060.0055C | Tussenplaat 2080.0055C.psm (1451116)

7 060.0056C | Beschermplast hyeraulekaanslutingen 050-0056C
7 060.0056C | Beschermplaat hycraulekaanslutingen 50-0056C
7 (5 060.00558 | Oie doorvaer oot 060-00S58.par 1343556)

¥ (5 060.00558 | Oie doorvoer oot 060-005E8.par 1343557)

7 9/080.00598 | Olie doomoerblok ien 080.00598.par 1343558)
7 9/080.00598 | Oie doomoerblok ien 080.00596.par 1343559)
7 69 050.0259A St th vetgeleiing 080-0259A psmit
7 9 050.04504| CW30 verst. kap Lnks 080.04504.parit.
7 69 080.0451A 1 W30 verst,kap rechts 0800451 A part L4
/(5 050.00604 St typeplaat 030.0060psm1
8 [  f 0R0.05158 | Export aansuting roterende sorteergriper 0G0.05158

W et

#  f Bakken

S [ Montagedeten roeerbaar

| -

Prompt8ar ANAazax

0 items are selected Command Finder &

NSO




image20.png
s
Wome | Festwes  PMI  Impec  Took  Addins  ANSISSO  View
NEES 2| g Systems Library g Publish Virtusl || M4 & M (75| %14 || 1) Drag Component ] ranster o] |!|!1 e o Face style
£ » J gﬁl F Fastener system 88 Motor (R ) Move Components /%, Disperse G (e

e 3 | s | e o asmote e it et || B % 5 | B | aReplce part patte o | o [ 9 @ @ 13| zoom i@ L e

Cigboara seiea Sketan Assemble Relte Moty attem Contigurations ste Window

13 =0

Select sr0O e!

7|

PathFinder s80x

Fall = W m
08090404 | Sorteergriper Groep 4, Engineeringssamenstling 080.9040A asmiGeopend
® 1 Coordinate Systems
00 4 Reference Panes
O sketanes
@ standaard altijd aanwezig
Subsamensteling tov coaten
Bakken
Montagedelen roteerbaar
Montagedelen vast
Atschembappen ondertrame
fschermkappen Pladdet
@ [  f 050.0024A  Lassamensteling afdekkap 080.0024A.asm
@ [ v 8 050.00244  Lassamensteling afdekkap 080.0024A.asm
@ [ v b 05002558 | lassamensteling afdekkap 080-02555.asm
@ [ Afschermkappen D-TEC
5 1§ Montegedetn stscnemiappen
@ Overige delen, niet in stuklijst plaatsen
 Delen Coatinstruties

L L

520930)
520931)
521018)

Prompt8ar

0 items are selected

Command Finder





image21.png
Home.

Features  PMI

Inspect  Tools

o | EN 2 R @
Hv% 72

Addlns  ANSIS130

F Systems Library 5% Publish Virtual

 rastenersstem @ vitor
keten % | create part Assemble

® 8- o

P4 8 PP T | e
I

12 orsg Component

8 ove Companents 1 Disperee

) Transter

1 g|!, RsG4.20-CWAL

.@@

QY

@ @ @ Face Style
o o = rene e
et B Structure Editor 3 Simulate Motor || b & /7 | B || &4 Replace Part attem Mirror |6 o [ @ @& 2 i3] Zoom s
Cipboard selea sketan Assemble Rebste Moty pttemn Contigurations Window
HI2Y- Q-5 &8 [Lw|k = -
seect sao
PathFinder s80x
BB ER
080 9040 | Soreergriper Groep 4, Enginceringssamensteling 080-9040AasmiGeopend
L% Coordinate Systems
) 4 Reference Planes
D54 Sketches
:'S'andaamaﬂudaamunly
5] subsamenaeing o coten
-
- I —
8] otageaeien st
= g Atscnemiappen ondertrame

e

fschermkappen Pladdet
(B 080-00244 | Lassamenstelling afdekkap 080-00244.asm (1520930)

(B 080-00244 | Lassamenstelling afdekkap 080-00244.asm (1520931)

(@ 080-02556 | lassamenstelling afdekkap 080-02556.asm (1521015)
8 Afschemkappen D-TEC

j Montagedelen afschermkappen
8 Overige delen, niet in stuldist pisatsen
J Delen Coatinstructes

0 items are selected

Command Finder





image22.png
Hor

INE% (of7@ f systems Library i3 Publish Virtual || 4. DD 7% | 4 || ®J rag Component ¢ ranster ) Q&7 Face Style
3 g |00 ¢ § Fastener System 38 Motor PE o™ & @ | @ || 8 Move Components % Disperse 3 ﬂ|!: B i @E L Egwl OO o one) Ll
e e B || N 7 | e 7S B Strucure Eator 85 simutte otor || B0 & 27 3 | Ba || €a Repace Part ratem wirer | T @ i @ | om0 o 2 | (8 (0[] 5 s
Cipbosra Select Sketen assemble Reiste Moty pattem Configurations orent ste Window
HR29- - G-208- 83 L%k = -
Saect <sm
Pathfinder saox

b = W E R
i 03090404 | Sorteerariiper Grocp 4, Enginceringssamenstelling 080.9040A asmiGeopend
O, Coordinate Systems
[0 4 Reference Planes
D14 Sketches
1 Standaard altid aanwezig
Subsamenstelling tov coaten
Bakken
Montagedelen roteerbaar
Montagedelen vast
Afschermkappen onderframe
‘Overige delen, et in stuklist plaatsen
5 oelen Continstucties

PromptBar

e CommandFnder @M AE B GO 0




image23.png
Home.

Features  PMI  Inspec  Tools  AddIns  ANSYS130

View

o/ @ Systems Library i Publish Virtual || D4 d DD 7% | %14 || #Drag component £ Transter TNy Q¥ @@ O Face Style
04 ¢ 1 FastenerSystem 85 Motor b o § G| @ || 88 Move Components ' Disperse b0 Y [T @M =!|[1vone ]
el = st |Gt et b S smaste Motor || B . 77 3 | B | arice rate wirr (i 5 8 Goew 0 | oom P G 5| o (] 5 g i
Gipboara ||__setect sictcn — Reate Modity patterm — orent shie i
R L I
seect sso
rE—— sapx
b= WER
Merbers
2
o) (@@
Variable Valoe
veort 102500 mm
z
.&/V
X
| PromptBar

0 items are selected

Command Finder

0D AEEO BB





image24.png




image25.png
Home | Festures  PMI  Inspet  Tools  Addlns  ANSISI30  View

|k | oS @ F Systems Library i Publish Virtual || 4. & DD 1% | H1|| ML Drag Component 5| Transrer | = @ biclvislsl Face Style
&) = 1 autrgroenesteyn - £
= % & SIIIk(“‘-::a cronte o A TE) 3 rostenersstem 88 Motor B0 o T | @ || 8l move components [ Disperse || =2 :l’ — @E b o = ivone) SH
e B - || SN || e P BSOS By e une et 85 Simutte votor | B0 & 7 5 | Ba|| daRertaceprt e e €I G 2 ) g gy | 0 T Windows
Cipbosra Select Sketen assemble Reiste Moty pattem Configurations orent ste Window
HIRY - O (8-S 8 W% = -
Select sano
Pathfinder saox
b2 AR
080.90404 | Soteergriper Groep 4, Engineeringssamensteling 080.90404,3smiGeopend
% Coordinate Systems
F Reference Planes
4 Sketches
:.'S'annaamanuuaammy
8 subsamensteing o costen
8 oren

| i
ﬁmxznumkﬂl’pm onderframe
24

Overige delen, niet in stukijst plaatsen

Delen Coatinstructes.

0 items are selected

Command Finder





image26.png
516-0112A gebruikershandleiding Sorteergrijper groep 4 - Microsoft Word

. r - =8 =
Start | Invocgen  Paginaindeling  Venwizingen  Verendlisten Controleren  Beeld Home | Featwres  PMI  Inspect  Tools  Addlns  ANSYS130  View @-8x
. 5 @4 Zocken - ystems Library i Publisn Virtual | DI4 & PP Bk ! Drag Component ) Transter ace styie
B s e KK B 1AaB 11 Al 104 A LLLL £ i b s e A BT we |EAS T e o |2 | | S s g | B33 | [ 181 (] (] 22| B D D e
PR o ak kopierenplatien | B £ U 7o %, x| A- 2 A [E TIOPL  TKop2  Tkop3  Tkops  Tkops  Tkops  Tkop7  Tkopd  Tkops | S F Fte oy - ||| g || Cotepart Assemble e attor @53 simuiste wotor || o & 2 @ | B H & Repiace Pt h Fatter Miror | (g off & @ & @ || Zoom o H T | ﬁ = H\f"'d";,‘i
Kiembord Lettertype Stijlen Bewerken Ciipboard select sketcn sssemble Relate Modity Pattern Configurations. Orient Window

d9-0 - 1|2 ETRR A=k
[c] Co 1 TR SO B SO NSO B SR AR SR MRS (S S - RO KRR TR X T ® ] 3] select sano
B PathFinder srOx
H b = W E R
- i 03090404 | Sorteerariiper Grocp 4, Enginceringssamenstelling 080.9040A asmiGeopend
A 1 Coordinate Systems
N Fig. 15: Afvoergaten n% ZE:Z::T Planes

8 standaard atd ssnwezig
E 5] suprsmenseling o csten

. -

3 Toelichting punt6: 8 Montagedelen roteerbaar
B Voerdagelijks een algehele controle uit op de grijper. Controleer hierbij op slijtage, beschadigingen, 8 Montagedelen vast
g loslopen, scheurenen het ontbreken van onderdelen. ﬁg’v“""":“‘l""'“ e it

Bodn conimsradis
| Extra aandachtspunt hierbij zijn de 2 kroonmoerendie op de uiteinden van de schamierpennenzitten, )
3 zichtbaarin figuur 15. Deze zijn geborgd met een stalen spanbus. Controleer of deze spanbussennog
| ‘aanwezig zijn en hun borgende werking vervullen. Controleer ook of de kroonmoeren niette veel
d afgesleten of beschadigd zijn zodat ze hun functie nietgoed meervervullen. E
B Laatde grijper repareren dooreen servicewerkplaats indien noodzakelijk.
] PromptBar ANATAxX
7 ° ST QE SO
Paging: 15van 21 | Woorden:3773 | <& Nederlands (standaard) | IEEE) 140% (o) O





image27.png
516-0112A gebruikershandleiding Sorteergrijp

er groep 4 - Microsoft Word Hlipmiddeien oot ickencn]

Invocgen  Paginaindeling  Venwizingen  Verzendiisten  Controleren  Beeld Opmaak Home | Featwres  PMI  Inspect  Tools  Addlns  ANSYS130
% Knippen Tl o A K| As g A Zoeken - Rk |of @ Systems Library i Publish Virtual || D4 d DD 7% | %14 || #Drag component £ Transter P T TrrTm
PE a kopitren . tel 1 AaB 11 Aal 111 A 1.1.11 L1111 L11LL LL111 11 ?} 2, Venangen vg (005 § Fastener System 38 Motor B o B €| || B move Components 2 Disperse pooglu s @E
1PN Opmaak kopiérenvplakken | B £ U 7 sbe X, X o M = i~ | & selecteren - Fesie By B - || AN g || oot part Assemble g cture Editor 853 Simulate Motor || B0 & 1/ @ | R || & Replace Part Pattem Miror || =7 & & &
Kiembord 5 Lettertype Alinea Stijlen Bewerken Ciipboard Select Sketch sssemble Relate Modity Pattem Configurations
FIE HI2Y G- oM [28ww o -
L) L O S N S S S T TR I R B R o] 3] select sa0
B ! Il
d Fig. 15: Afvoergaten
3 Toelichting punt6:
B Voerdagelijks een algehele controle uit op de grijper. Controleer hierbij op slijtage, beschadigingen,
N loslopen, scheurenen het ontbreken van onderdelen. PathFinder s 80X

Extra aandachtspunt hierbij zijn de 2 kroonmoerendie op de uiteinden van de schamierpennenzitten,
zichtbaarin figuur 15. Deze zijn geborgd met een stalen spanbus. Controleer of deze spanbussennog
‘aanwezig zijn en hun borgende werking vervullen. Controleer ook of de kroonmoeren niette veel
afgesleten of beschadigd zijn zodat ze hun functie nietgoed meervervullen. Controleer ook of de
slagpennenop de overige 4 punten nog aanwezig zijn, zie figuur16 en 17.

Laatde grijper repareren dooreen servicewerkplaats indien noodzakelijk.

b = W E R
i 03090404 | Sorteerariiper Grocp 4, Enginceringssamenstelling 080.9040A asmiGeopend
1, Coordinate Systems
4 Reference Planes
4 Sketches
1 Standaard altid aanwezig
Subsamenstelling tov coaten
Bakken
- (—
Montagedelen vast

H

LT

Overige delen, niet in stukijst plaatsen
Delen Coatinstructes.

| PromptBar

N« o md

Pagina: 15 van 22 | Woorden: 3791 | 35 Nederiands (tandaard) |

IEEE)





image28.jpeg




image29.png
950111001 1250

4-700/ 4-800/ 4-500





image30.png
080-0540E

oppervinktebehandeling: Natlak  Kleur orderafhankelijk

e ooum [omscijing

referenie | tekennor-

'VLASTUIN ,y'/ B EEEIT) Feeeepemrp—

2675 | raroenestein|

Moo sl
(B el
et i e on [ rgroenete|

gebnseerd op080-9040E |datum:  16-6-2012
g e E3

= |Overzicht Sorteerarijper groep & 080-0540 | £

RSG4-/VSG4-_, inhoud 700-500L, 21-32ton st Availgble blad 2 van 3

K080 Viastuin BS\080-05001080-0540E dft




image31.png




image32.png
12250

£350

525

7

25

£5.50

4





